DUCAR

Engine parts manual

Model : DUEDLG4400ISE
Generator

Picture may not reflect the exact model






No. Part number Description Qty
1 | DUP343001 CRANKCASE 1
2 | DUP343050 OIL SENSOR 1
3 | DUP93052 BEARING 2
4 |[DUP93508 CRANKCASE OIL SEAL 1
5 DUP91325 BOLT M6X12 14
6 DUP599601 METAL CLIP 1
7 | DUP94007 OIL DRAIN BOLT WASHER 1
8 [DUP95752 DRAIN TUBE 1
9 DUP241401-138 OIL PLUG 1
10 [DUP95816 INTAKE-TUBE 1
11 | DUP343034 CRIMPING BLOCK 1
12 | DUP91340 BOLT M6*28 1
13 | DUP599616 METAL CLIP 1
14 [ DUP343002 CRANKSHAFT 1
15 | DUP343055 LOWER WIND-LEAD-COVER 1
16 [DUP245601-138 DIPSTICK ASSEMBLY 1
17 [DUP343036 RUBBER SLEEVE 1
18 | DUP97448 STARTING MOTOR ASSEMBLY 1
19 |[DUP91334 BOLT M6X30 2

20 | DUP507249 BATTERY CABLE 1

21 [DUP240904 CRANKCASE LOCATING PIN 4

22 | DUP343011 CRANKCASE COVER 1

23 | DUP96315 CRANKCASE GASKET 1

24 | DUP91348 BOLT M8X35 7

25 | DUP343008 PUSH ROD 2

26 | DUP246103 VALVE LIFTER 2

27 | DUP343009 CAMSHAFT ASSEMBLY 1

28 | DUP343052 PISTON 1

29 | DUP342021 PISTON PIN 1

30 | DUP342020 PISTON PIN RING 2

31 | DUP342022 PISTON RING ASSEMBLY 1
32 | DUP343007 CONNECTING ROD ASSEMBLY 1
33 | DUP343053 MUFFLER 1
34 | DUP91343 BOLT M6X16 2
35 [DUP90028 NUT M8 2
36 | DUP343049 CYLINDER HEAD 1
37 | DUP401701 INTAKE VALVE 1
38 | DUP343040 EXHAUST VALVE 1
39 | DUP241806 OIL SEAL 1

40 | DUP343044 VALVE SPRING 2

41 | DUP343016 ROCKING ARM 2




No. Part number Description Qty
42 |DUP343015 ROCKING ARM SHAFT 2
43 | DUP400801 VALVE LOCK CLIP 4
44 | DUP401801 VALVE SPRING RETAINER 2
45 | DUP96316 CYLINDER HEAD GASKET 1
46 | DUP91089 AIR INLET STUD BOLT 2
47 | DUP91420 BOLT M8*55 4
48 | DUP96319 INTAKE GASKET 1
49 | DUP96335 EXHAUST GASKET 1
50 | DUP320900 LOCATING PIN 2
51 | DUP91139 AIR EXHAUST STUD STUD BOLT 2
52 |DUP91114 BOLT M4*12 2
53 | DUP97109 SPARK PLUG 1
54 | DUP343019 CYLINDER HEAD COVER 1
55 | DUP91330 BOLT M6*20 8
56 [DUP343041 BREATHER VALVE ASSEMBLY 1
57 | DUP95690 BREATHER TUBE 1
58 | DUP96352 CYLINDER HEAD COVER OIL RETURN CHAMBER 1
WASHER

59 | DUP91322 BOLT M5X12 5
60 | DUP96318 CYLINDER HEAD COVER GASKET 1
61 | DUP343042 CARBURETOR ASSEMBLY 1
62 | DUP96333 CARBURETOR GASKET 1
63 | DUP96377 AIR FILTER GASKET 1
64 |DUP91338 BOLT M6*45 3
65 | DUP343059 AIR DUCT PANEL 1
66 | DUP334716-052 START PULLER ASSEMBLY 1
67 | DUP90016 NUT M6 2
68 | DUP90003 NUT M14*1.5 1
69 | DUP343027 CARBURETOR CONNECTION BLOCK 1
70 | DUP343051 STEPPER MOTOR 1
71 [ DUP92240 BOLT M4*6 4
72 | DUP343022 STARTER PULLEY 1
73 | DUP91331 BOLT M6*25 4
74 | DUP343047 IGNITER 1
75 | DUP92091 SCREW ST5.5x25 2
76 | DUP343054 UPPER WIND-LEAD-COVER 1
77 | DUP343035 RUBBER SLEEVE 1
78 [DUP92108 SCREW ST4.8*16 13
79 |DUP339916 TRIGGER 1
80 | DUP343072 STATOR 1
81 | DUP343031 ROTOR 1




No. Part number Description Qty
82 |DUP343021 IMPELLER 1
83 | DUP343056 BOTTOM WIND-LEAD-COVER 1
84 | DUP343057 MUFFLER WIND DEFLECTOR 1
85 |DUP343058 MUFFLER OUTER COVER SEALING RUBBER 1
86 |DUP504739 TEMPERATURE SENSOR 1
87 | DUP249950 STEPPER MOTOR 1
88 | DUP249925 STEPPER MOTOR BRACKET 1
89 | DUP92055 SCREW M4*25 2
90 |DUP92219 SCREW M4*20 1
91 |DUP200129 HANDLE MOUNT BUSHING 2
92 | DUP94407 CLIPFUEL LINE ¢10.5 1
93 | DUP94436 CLIPFUEL LINE @12x1.2 1




